
  

 
     

AwwaRF/US Bureau of Reclamation Membrane Workshop
Membrane Research Forum

Discuss this report and membrane research needs at the AwwaRF Membrane Research Forum

Workshop Summary

How Will the Results of the Workshop Be Used?
Workshop Process
Issues Identified

Matrix of Issues and Projects

Table 1: Issue And Project Matrix
Table 2: Ranking of Year-1 Projects

Appendix 1: Participants List

Appendix 2: Summary of the Major Issues From Pre-Workshop Survey

Appendix 3: Project Descriptions

Issue 1: Integrated Membrane Systems
Issue 2: Fouling and Scaling
Issue 3: Concentrate Issues
Issue 4: Knowledge Base/Rationale For Membrane Selection
Issue 5: Design of MF/UF Plants
Issue 6: Standardization of Test Methods
[...]
http://www.awwarf.com/research/membrane/reportk.htm (5 of 5) [4/13/2001 9:42:22 AM]

http://www.awwarf.com/index.html
http://www.awwarf.com/research.html
http://www.awwarf.com/whatsnew.html
http://www.awwarf.com/newprojects.html
http://www.awwarf.com/calendar.html
http://www.awwarf.com/meet/
http://www.awwarf.com/othersites.html


  

 
     

Membrane Workshop Matrix of Issues and Projects
Table 1: Issue and Project Matrix

Table 2: Ranking of Year 1 Projects

 
Return to Membrane Workshop Homepage

home | research news | what's new | new projects | calendar | foundation | www sites

Membrane WorkShop Table of Contents

http://www.awwarf.com/research/membrane/matindex.htm [4/13/2001 9:42:31 AM]

http://www.awwarf.com/index.html
http://www.awwarf.com/search/query.htm
http://www.awwarf.com/outline.html
http://www.awwarf.com/research.html
http://www.awwarf.com/index.html
http://www.awwarf.com/research.html
http://www.awwarf.com/whatsnew.html
http://www.awwarf.com/newprojects.html
http://www.awwarf.com/calendar.html
http://www.awwarf.com/meet/
http://www.awwarf.com/othersites.html


  

 
     

Table 1: Issue and Project Matrix (listed in order of issue
priority)

PRIORITY ISSUE YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5
1 INTEGRATED

MEMBRANE
SYSTEMS

Integration of
Membranes into
Existing Water
Treatment
Systems
($150K)

Optimization
of Membranes
for Direct or
Clarified
Water
Filtration
($400K)

  Cost and
Performance
of Integrated
Membrane
Systems
($200K)

 

    Assessment of
Cartridge MF to
Enhance
Microbial
Removal in
Conventional
Water
Treatment
Plants ($300K)

       

2 FOULING AND
SCALING

Development,
Standardization,
and Evaluation
of a Fouling
Indicies Using
UF Membranes
to Measure
Fouling
Potential of
RO/NF and
UF/MF Feed
Waters Due to
Particles
($250K)

Development
and
Evaluation of
Method(s) for
Accurately
Determining
Conditions to
Maximize
Recovery and
Monitoring of
Scaling in
Full-Scale
RO/NF Plants
($400K)

Demonstration and
Verification of New
Biofouling-Resistant
and
Chlorine-Tolerant
Membranes ($300K)

   

      Develop
Improved
Understanding
of Chemistry
of Membrane
Fouling
caused by
NOM and
Interaction
with
Commercial
Antiscalants
and
Dispersants
and
Membranes
($350K)

     

AwwaRF Membrane WorkShop Project Matrix Table

http://www.awwarf.com/research/membrane/matrix.htm (1 of 3) [4/13/2001 9:42:36 AM]

http://www.awwarf.com/index.html
http://www.awwarf.com/search/query.htm
http://www.awwarf.com/outline.html
http://www.awwarf.com/research.html


3 CONCENTRATE
ISSUES

Development Of
Effective
Communication
Tools
Regarding
Current
Information On
RO/NF
Concentrate
Issues ($100K)

    Evaluate and
Confirm
Innovative,
Non-Chemical
Approaches
to Maximize
RO/NF/UF/MF
Recovery
Rates ($260K)

 

4 KNOWLEDGE
BASE/RATIONALE
FOR MEMBRANE
SELECTION

Development of
Microporous
Membrane
Knowledge
Database
($250K)

  The Development of
a Decision-Making
Tool to Assist in the
Selection of
Membrane Process
($150K)

   

5 DESIGN OF MF/UF
PLANTS

Innovation in
the Design of
Large (>50 MGD
/ 200 ML/D)
MF/UF
Membrane
Systems
($200K)

  Identification of
Generic and
Proprietary
Components in
MF/UF Systems
($200K)

   

    Development of
Life Cycle
Approaches to
Support MF/UF
Process
Selection
($200K)

       

          Accelerated
Failure
Analysis of
MF/UF
Membrane
Modules
($350K)

 

6 STANDARDIZATION
OF TEST
METHODS, O&M

Bench-Scale
Assessment of
MF and UF
Fouling:
Development of
a Fouling
Assessment
Protocol and
Associated
Fouling Indicies
($250K)

      Evaluation
of MF/UF
Performance
and
Operation:
Pilot-and
Full-Scale
Studies
($350K)

7 DEVELOP UNIF0RM
PERMITTING
CRITERIA

  Benchmarking
Study of
MF/UF
Membrane
Systems vs
Conventional
Treatment
Systems
($200K)

  Develop
Operating
Criteria for
MF/UF
Membranes
($250K)

 

AwwaRF Membrane WorkShop Project Matrix Table

http://www.awwarf.com/research/membrane/matrix.htm (2 of 3) [4/13/2001 9:42:36 AM]



    `     Testing of
Standardized
Predictive
Tools for
On-Line,
Real-Time
Integrity
Monitoring of
MF/UF
Systems
($250K)

 

8 WATER QUALITY   Effect of
Membrane
Systems on
Distribution
System Water
Quality
($500K)

Multi-contaminant
Removal from
Surface Waters
Using NF and RO
Membranes ($400K)

Development
and
Verification of
Nanofiltration
and Reverse
Osmosis
Models for
Water Quality
and
Productivity
($240K)

 

 

Return to Membrane Workshop Homepage

home | research news | what's new | new projects | calendar | foundation | www sites

AwwaRF Membrane WorkShop Project Matrix Table

http://www.awwarf.com/research/membrane/matrix.htm (3 of 3) [4/13/2001 9:42:36 AM]

http://www.awwarf.com/index.html
http://www.awwarf.com/research.html
http://www.awwarf.com/whatsnew.html
http://www.awwarf.com/newprojects.html
http://www.awwarf.com/calendar.html
http://www.awwarf.com/meet/
http://www.awwarf.com/othersites.html


  

 
     

 

 

Table 2: Ranking of Year 1 Projects (listed in order of issue
priority) 1

Please note: The links below take you to a listing of projects by issue. In some cases, you may need to scroll down to find the project
description

Project Score 2

Integration of Membranes Into Existing Water Treatment Systems 154
Development of a Microporous Membrane Knowledge Base 139
Bench-Scale Assessment of MF and UF Fouling: Development of a
Fouling Assessment Protocol and Associated Fouling Indices 109
Development of Effective Communication Tools Regarding Current
Information on Reverse Osmosis/Nanofiltration Concentrate Issues 106
Assessment of Cartridge MF to Enhance Microbial Removall in
Conventional Water Treatment Plants 103
Development, Standardization, and Evaluation of Fouling Indices
Using UF Membranes to Measure Fouling Potential of RO/NF and
UF/MF Feed Waters Due to Particles 103
Innovations in the Design of Large (> 50 MGD / 200 MGD) MF/UF
Systems 103
Development of Life Cycle Approaches to Support MF/UF Process
Selection 58

 

1 Ranking of Year 1 Projects - 8 projects were identified that should be conducted in year one.
These projects were ranked for their individual value as opposed to issue value as given in
Table 1.
 
2 Relative score - the higher the score, the higher the priority.

Return to Membrane Workshop Homepage

home | research news | what's new | new projects | calendar | foundation | www sites

AwwaRF Membrane WorkShop Project Ranking Table

http://www.awwarf.com/research/membrane/projrank.htm [4/13/2001 9:42:43 AM]

http://www.awwarf.com/index.html
http://www.awwarf.com/search/query.htm
http://www.awwarf.com/outline.html
http://www.awwarf.com/research.html
http://www.awwarf.com/index.html
http://www.awwarf.com/research.html
http://www.awwarf.com/whatsnew.html
http://www.awwarf.com/newprojects.html
http://www.awwarf.com/calendar.html
http://www.awwarf.com/meet/
http://www.awwarf.com/othersites.html


AwwaRF Membrane Workshop Project Descriptions Page 1
Issue #1: Integrated Membrane Systems

AwwaRF Membrane Workshop Project Descriptions

Issue 1: Integrated Membrane Systems

Project Title:  Integration of Membranes Into Existing Water Treatment Systems

Description of Issue:  Development of existing and pending regulations has created an
environment for upgrading water treatment systems.  Membranes can be used as a
part of or a total water treatment system to meet regulatory constraints.  However,
there is no documentation available to the water community that describes the
integration of membrane technology into existing water treatment systems to satisfy
existing and pending regulatory and aesthetic constraints.

Objective:  The objective of this project would be to develop documentation for the
water community that describes the integration of membrane technology into existing
and newly developed water treatment systems to satisfy existing and pending
regulatory and aesthetic constraints.  The researcher would review and compile
existing membrane literature, regulations, operational history and other pertinent
information into a easily understood document.  In addition, a computer application
that could be utilized on personal computers and from web based applications would
be developed.

Recommended Funding:  $150,000.

Proposal Source:  2000 Membrane Workshop

Potential Partners:  United States Bureau of Reclamation (USBR), United States
Environmental Protection Agency (USEPA), Kiwa (Netherlands), Water Education
Foundation (WEF), National Research Counsel-Canada (NRC), National Sanitary
Foundation (NSF)

Background
Membrane technology has and is being utilized by the water treatment community to meet
regulatory constraints for turbidity or pathogen control and disinfection by-product
control for new water treatment systems.  There are very few facilities that have integrated
membranes into existing water treatment plants.  However integration of membrane
processes into water treatment facilities is one of the least-cost and most beneficial
applications of membrane technology.  Existing plants are located in Appleton, Wisconsin;
San Patricio, Texas; and Marco Island, Florida.

Research Approach
This project would be a desktop study that develops existing membrane literature,
regulations, operational history and other pertinent information into a easily understood



AwwaRF Membrane Workshop Project Descriptions Page 2
Issue #1: Integrated Membrane Systems

document in a report and a computer application that could be utilized on personal
computers and from web based applications.

This project would include the following tasks:
• Gather and compile literature into a document that describes membrane based

technology for water treatment decision makers.  This document would not be highly
technical.

• Develop a brief report utilizing existing literature to document the capability of
membrane technology including cost and performance to meet existing regulatory and
aesthetic constraints.

• Gather and describe cost and performance data of existing facilities that have
integrated membranes as unit operations into water treatment systems.

• Develop a report based on the first 3 tasks that describes the advantages and
disadvantages of integration of membrane technology into existing water treatment
systems.

• Develop a very simple computer based model that requires interactive input of water
treatment system information, which generates an evaluation of integration of
membranes into existing facilities.

The final report would be a compilation of existing information.

Name:  Jim Taylor, University of Central Florida, (407) 823-2785,
taylor@pegasus.cc.ucf.edu.



AwwaRF Membrane Workshop Project Descriptions Page 3
Issue #1: Integrated Membrane Systems

Project Title:  Assessment of Cartridge Microfiltration to Enhance Microbial
Removal in Conventional Water Treatment Plants

Description of Issue:  Many utilities operating direct filtration and conventional water
treatment facilities (coagulation/flocculation/sedimentation/filtration) will need to
provide additional log reductions of Giardia and Cryptosporidium  to comply with
the Long Term 2 Enhanced Surface Water Treatment Rule (LT2 ESWTR)
requirements.  A potentially inexpensive means of achieving such removals would be
to polish filter effluent or finished water using microfiltration (MF) membranes
configured as cartridge filters.  These filters are capable of providing up to 3 log
cyst/oocyst removal using integrity-testable, flat-sheet microporous membranes [in
either disposal (single use) or backwashable (multiple use) configurations].  Such
filters offer the benefit of incrementally improving plant performance without having
to use hollow fiber filters of <1 um pore size. Such an approach would provide
utilities with a potentially inexpensive approach to meet the requirements of LT2
ESWTR regulations.

Objective:  This project would assess the performance and cost effectiveness of using
single-use and multiple-use microfiltration cartridge filters for supplemental removal
of Giardia cysts and Cryptosporidium oocysts.

Recommended Funding:  $300,000

Proposal Source:  2000 Membrane Workshop

Potential Partners:  USEPA [through the NSF Emerging Technology Verification (ETV)
program], NRC-Canada

Background
There are many utilities in the US operating direct filtration and conventional water
treatment plants that currently meet requirements of the Surface Water Treatment Rule
(SWTR) and interim Enhanced SWTR.  These utilities will soon be required to provide
enhanced removal of Giardia and Cryptosporidium to comply with the LT2 ESWTR.
Additional removals could range from 0.5 log to >2 logs depending upon the level of
cysts/oocysts detected in the plant raw water.  Currently, the industry is focused on
alternative disinfection methods (ozone and UV) as well as hollow-fiber continuous MF
and UF to achieve this requirement. Cartridge filters, utilizing microporous, flat sheet MF
membranes offer the potential to provide additional control at low capital and operating
costs without the introduction of oxidative byproducts.  These filters are designed to filter
low turbidity feedwaters at low differential pressure (>15 psig). Further, cartridge filters
have a very small footprint and operating requirements, making them ideal for
supplemental pathogen control with little process, hydraulic, or operational impact on
existing treatment facilities.  These filters have been applied for, and in certain cases,
certified for Giardia and Cryptosporidium removal for small capacity water systems.



AwwaRF Membrane Workshop Project Descriptions Page 4
Issue #1: Integrated Membrane Systems

Research Approach
The focus of this research would be an investigation of cartridge MF filters that utilize flat
sheet membranes (either disposable or backwashable).  This would be in contrast to
continuous-flow MF and UF products that are currently being applied for treatment of
surface and clarified waters.  The continuous-flow MF and UF membranes require
significantly larger footprint area, operational complexity, and capital cost.

Phase 1 would include a literature review/market survey to identify applicable products
and any testing that has been conducted in relation of pathogen removal.  This would
include products/testing conducted under related drinking water venues, including NSF
61.  The outcome of this phase would be a list of candidate products to be evaluated at
bench scale.

The second phase would consist of bench testing of selected products to confirm and
quantify pathogen removal capability, verify absolute pore size, and develop correlations
between pathogen removals and integrity verification under cleaned and fouled conditions.
The third and final phase would be field verification of bench results at selected water
treatment facilities to determine/demonstrate on a variety of treated waters at pilot-scale
longer term performance with respect to the following criteria:

• Filter life as a function of solids and filter loading rate (single-use type cartridge filters)
• Backwash frequency and effectiveness as a function of solids and filter loading rate

(multiple-use type cartridge filters)
• Impact of filter fouling on microbial removal efficiency
• Capital and operating costs
• Sensitivity to fouling and production to feedwater upsets

The results of this investigation would be documented in a report that would provide the
water industry with applicability and cost information for implementing this technology
with direct filtration and conventional treatment plants.

Contact:  Jim Lozier, CH2M Hill, (480) 966-8188, jlozier@ch2m.com



AwwaRF Membrane Workshop Project Descriptions Page 5
Issue #1: Integrated Membrane Systems

Project Name:  Optimization of Membranes for Direct or Clarified Water Filtration

Description of Issue: Ultrafiltration (UF) or microfiltration (MF) membranes can be
utilized for filtration of coagulated or clarified waters, which will increase turbidity
removal, increase pathogen removal credits, eliminate the need for conventional
filtration and possibly eliminate the need for succeeding disinfection for cyst removal.